

Certificate of Electrical Strength

Test carried out by: ELECTRICAL RESEARCH AND DEVELOPMENT ASSOC.
Makapura Ind Est, Vadadora 399 010 India

Date of Test: 03.04.07

Date of Report: 05.04.07

Test Report No. ISDEWO 00589

Client: Kemrock Industries and Exports, Vadadora, India

Sample Description:

FRP Laminated Sheet

Test Details:

Electrical Strength

Test Specification:

ASTM D 149-97a

Electrical Strength, ac (short time test) in oil at 27 degrees C. kV / mm

Obtained Value:

22.1 kV / mm

